
 

 
 

SCOPING REPORT 
 

in support of an 
 

ENVIRONMENTAL AUTHORISATION, WASTE LICENSE, AMENDMENT TO WATER 
USE LICENSE 

AND 
VARIATION OF THE ATMOSPHERIC EMMISIONS LICENSE  

 
for  

 
PORTION OF FARM JUMBO NO. 724  

KRAAIFONTEIN 
EXPANSION OF ABATTOIR AND RENDERING FACILITY 

 
NOI PRE-APPLICATION DEA&DP REPORT REFERENCE NUMBER 

16/3/3/6/7/1/A5/37/2318/15 
AND 

VARATION OF THE AIR EMISSIONS LICENCE  
AEL REFERENCE NUMBER:  WCCT 022 

 
 

 

 

 
           

DEPARTMENTAL REF NO: To be provided  
 

AUGUST 2018 
 

Prepared for: County Fair 

PO Box 94 

Epping Dust 

7475 

Tel: 021 884 3013 

Fax:  021 884 3042 

  

Prepared by: Eco Impact Legal Consulting (Pty) Ltd 

P.O. Box 45070 
[...]
includes archaeological resources. 

"Interested and Affected Party" means an interested and affected party 
contemplated in section 24(4) (d) of the Act, and which in terms of that section 
includes -  

(a) Any person, group of persons or organization interested in or affected by an 
activity; and 



 

Final Scoping Report                                                                                                                                     Page 6 of 50 

(b) Any organ of state that may have jurisdiction over any aspect of the activity. 

"Public Participation Process" means a process in which potential interested and 
affected parties are given an opportunity to comment on, or raise issues relevant to, 
specific matters; "Registered Interested and Affected Party", in relation to an 
application, means an interested and affected party whose name is recorded in the 
register opened for that application in terms of regulation 57. 

“Species of Conservation Concern” All those species included in the categories of 
endangered, vulnerable or rare, as defined by the International Union for the 
Conservation of Nature and Natural Resources. 

"Significant impact" means an impact that by its magnitude, duration, intensity or 
probability of occurrence may have a notable effect on one or more aspects of the 
environment. 

“The Act” The National Environmental Management Act, 1998 (Act No. 107 of 
1998) 

 
ABBREVIATIONS 
 
CBA: Critical Biodiversity Area 
DEA: Department of Environmental Affairs 
DEA&DP Department of Environmental Affairs and Development Planning 
DWS: Department of Water and Sanitation 
EAP: Environmental Assessment Practitioner 
EMP: Environmental Management Programme 
EIA: Environmental Impact Assessment 
EIR: Environmental Impact Report 
FSR: Final Scoping Report 
HIA: Heritage Impact Assessment 
I&APs: Interested and Affected Parties 
IDP: Integrated Development Plan 
MAR: Mean Annual Rainfall 
NEMA: National Environmental Management Act No. 107 of 1998 
NEM:WA: National Environmental Management: Waste Act No. 59 of 2008 
NWA: National Water Act No. 36 of 1998 
PPP: Public Participation Process 
PHRA: Provincial Heritage Resources Agency 
SACNASP: South African Council for Natural Scientific Professions 
SANBI: South African National Biodiversity Institute 
SDF: Spatial Development Framework 
ToR: Terms of Reference 
 



 

Final Scoping Report                                                                                                                                     Page 7 of 50 

SCOPING REPORT 

 
SECTION 1:  INTRODUCTION 
 
This report has been prepared in compliance with the requirements of the following 
legislation: 
 

 The National Environmental Management Act, 1998 (Act No. 107 of 1998) 
[“NEMA”]; 

 The Environmental Impact Assessment (“EIA”) Regulations contained in 
Government Notice (GN) No. R983, 984 and 985 of 2014 as promulgated in 
terms of the NEMA [“EIA Regulations”] as amended up to and including GN 
327, 325 and 324 in GG 40772 of 07 April 2017. 

 
The purpose of these Regulations is to regulate procedures and set criteria as 
contemplated in Chapter 5 of the Act to enable the submission, processing, 
consideration and decision making regarding applications for environmental 
authorization of activities and matters pertaining thereto. 
 
1.1 APPLICATION FOR ENVIRONMENTAL AUTHORIZATION AND 

PROPOSED PROJECT DESCRIPTION 
 
County Fair proposes to expansion the existing abattoir and rendering facility.  
 
The existing abattoir will be expanded in order to increase the number of chickens to 
be slaughtered to 367 000 chickens per day (2.2 million per week at a 6 days per 
week operation). In order to increase the number of chickens to be slaughtered, the 
following expansions to the existing infrastructure are needed: 

 New turning area / bus parking (± 2100m2) 

 New weighbridge & weighbridge house (± 20m2) 

 New training facility & covered walkway (± 420m2) 

 New change room extension (± 254m2) 

 New truck driveway (± 1240m2) 

 New truck holding area (± 395m2) 

 New fresh packing extension (± 810m2) 

 Existing holding room with new floor & roof (± 626m2) 

 New holding room with freezer panels (± 80m2) 

 New (2x) 3 ton gyro's with new floor (± 202m2) 

 New position of existing stores, offices & ablutions facilities (± 108m2) 

 New air compressor plant (clean feet project) (± 165m2) 

 New IQF security entrance (± 50m2) 

 New bus route & turning circle (± 1580m2) 

 New 4 ton gyro freezers (± 615m2) 

 New despatch area & crate washing area (± 1275m2) 

 New despatch concrete apron (± 2275m2)  

 New live bird receiving upgrade (± 3620m2) 

 New boiler room (± 855m2) 

 New effluent treatment plant (± 420m2) 



 

Final Scoping Report                                                                                                                                     Page 8 of 50 

 New live bird receiving & turning area (± 1850m2) 

 Demolish existing entrance, changes room & car ports (± 916m2) 

 New gravel road 7.4m wide (± 1500m2). 
 
Total development footprint will be expanded by approximately 2.1 ha on the 
12.12ha Agricultural Zone 2 area. The above infrastructure and extensions will all 
take place next to the existing abattoir and rendering facility.  
 
Upgrade of existing facility. Waste water generated from ablution facilities 
(300kl per day Aboveground Steel Tanks Waste Water Treatment Plant) 
 

 
Figure 1: Process overview and equipment to be installed  
 
PUMP SUMP  

 Gravity feed from manual screen  

 Pump Sump will act as lifting station to the Automated screen.  

 2 x Sewage specific, stainless steel submersible pumps to be installed in the feed 
sump  

 A main and standby feed pump to be installed to eliminate spillages and ensure 
availability.  

 
FEED PUMPS  
Feed pumps are to be installed in the pump sump that will feed the plant. The feed 
pump will be submersible sewage specific pumps that will feed the automated 
screen. A main and standby feed pump will be installed to eliminate spillages and 
ensure availability. The feed pumps will have a ccapacity of 500L per Hour.  
 
SUPPLY OF AUTOMATED COMBINATION SCREEN THAT INCLUDES:  

 Model: TSF3 – m10, flow rates of up to 270m3 per hour, inlet screen mesh: 1 mm  

 Sand separation: 90% particle size ≥ 200 μm  

 Grease removal  

 Up to 35% solids volume reduction  

 The automated screen will be fed from the feed sumps  

 The automate screen will discharge into the buffer sump  
 
BUFFER TANKS  
Construction of a Buffer tank, the buffer tank will be a concrete casted structure. The 
total capacity of the buffer tank is 45m3 which can accommodate at least 3 hours of 
peak flow. The buffer will be fed under gravity by the automated screen.  



 

Final Scoping Report                                                                                                                                     Page 9 of 50 

FEED PUMPS  
Feed pumps are to be installed in the buffer tank that will feed the plant. The feed 
pump will be submersible sewage specific pumps that will feed the plant at the 
designed flow rate. A main and standby feed pump to be installed to eliminate 
spillages and ensure availability.  
 
FLOW REGULATOR  
Feed line to be fitted with in-line flow regulator. Daily flow will be determined and set 
on commissioning. Specific pre-set amount of effluent will be pumped into plant. The 
flow regulator will have a capacity of 250L per minute max flow rate to be pumped 
into plant. 
 
ANAEROBIC DIGESTION TANK  
There will be a minimum of 2 x Steel Sectional Tank in series that will serve as the 
anaerobic digestion phases. The anaerobic treatment processes take place in the 
absence of air (and thus molecular/free of oxygen) by those microorganisms (also 
called anaerobes) which do not require air (molecular/free oxygen) to assimilate 
organic impurities. The final products of organic assimilation in anaerobic treatment 
are methane and carbon dioxide gas and biomass. The anaerobic digestion also 
serves as separation of solids from liquids, a dual function which allows for 
settlement of solids and the other solids like oils, fats and greases will float to 
surface. Additional capacity is allowed for the return activated sludge from the 
clarifier. The anaerobic digester allows for equivalent of 20 days stabilized sludge. 
The return activated sludge from the clarifier is mixed with raw incoming effluent and 
held for anaerobic conditions for at least 20 days which assist solids digestion. The 
extended period also assists with the nitrification of ammonia. The anaerobic 
digester also allows for anoxic conditions where nitrogen is removed. Hydraulic 
retention of 1 day is allowed for.  
 
AEROBIC DIGESTION OR BIOREACTORS  
The aerobic phase makes use of 2 x Steel Sectional Tank to serve as the aerobic 
digestion phase. Aerobic treatment processes take place in the presence of air and 
utilize those microorganisms (also called aerobes), which use molecular/free oxygen 
to assimilate organic impurities i.e. convert them in to carbon dioxide, water and 
biomass. Each tank will be fitted with micro bubble diffusers which allows for high 
dissolved oxygen transfer into the effluent. A double stage blower will be used in the 
bioreactor. Fixed film media will be installed in the tank to allow for bacterial growth 
at a rate of > 148m2/m3 of surface area. The COD levels are reduced by 90% in 
terms of feed rates. The main function of the anaerobic digesters is to reduce 
Ammonia levels. Hydraulic retention of 1 day is allowed for. 
 
CLARIFIER OR RE-ACTIVATED SLUDGE TANK  
There will be 1 x Steel Sectional Tank will serve as the clarifier. The activated sludge 
needs to be separated from the treated effluent before disinfection and discharge 
can take place. Submersible pump will be installed to feed the anaerobic phase. 
Settled sludge from the clarifier mainly consists of scoured bacteria that is returned 
to the anaerobic digester which feeds the anaerobic digester. The RAS process 
improves the nitrification, stabilizes the primary sludge and ensures it will always 
stay active, even during periods of low flow.  
 



 

Final Scoping Report                                                                                                                                     Page 10 of 50 

DISINFECTION OR STERILIZATION  
There will be one disinfection tank. The tank will be fitted with ozone contact 
chamber to optimize disinfection. Disinfection is done with ozone generator that 
injects ozone into a venturi which mixed the liquid and air and forms micro bubbles to 
optimize the disinfection. The contact time will be 1 hour.   
 
SLUDGE REMOVAL  
Geotextile bags will be used for the dewatering of the sludge, due to their cost-
effectiveness, speed, efficiency and minimal environmental impact. Sludge 
dewatering bags (geotextile) are increasing in popularity for municipal water & waste 
water treatment, marine dredging operations, agricultural remediation, construction 
dewatering and shoreline protection. Sludge Dewatering Bags will work with any 
material that is hydraulically transported. Sludge dewatering bags are constructed of 
high strength, permeable geotextiles and are resistant to ultra-violet light and the 
stresses associated with filling and placement including:  

 abrasion, tearing, puncturing and flattening 

 Bags are re-usable  

 Cost-effective  

 Small footprint  

 High-strength, permeable geotextile  
 
Excess sludge that accumulates in the sludge sump that is derived from the clarifier 
gets pumped through a manifold into a set of sludge dewatering bags. The lines are 
dosed with polymer, through a dosing system. The bags are installed into a steel 
stand that ensure the bags stay upright, a bank of bags are filled, the quantity is 
determined by the flow rate, until filled, this bank is then left for three days to dry, 
three additional banks are installed which get fed in the consecutive days. After the 
bags are left for three days to dry, the contents get dumped into a waste skip by 
means of forklift, the bags are then re-used. The bags can be re-used up to 8 times, 
depending on the site conditions.  
 
CONTROL ROOM  
The control room will consist of a pre-manufactured refurbished ISO container. All 
the mechanical equipment except the submersible pumps will be installed in this 
area, the DB Board, controls and monitoring equipment is all installed in this room. 
All the mechanical equipment except the submersible pumps will be installed in this 
area, including:  

 The DB Board, electrical controls and GSM monitoring system  

 Blower and disinfection system  

 Monitoring equipment  
 
POWER REQUIREMENTS  
The facility requires 380V feed. Feed pumps will be connected on a flip flop switch. 
All electrical equipment is L/S type. A blower is one on duty and one on standby. An 
alarm when in fault status coupled with a flashing red light will be installed. Timers on 
Blowers & Clarifier Pumps (24 hours with 15 minute interval settings) will be 
installed. A GSM Unit will be installed that will report via SMS any equipment trip or 
malfunction. This will also provide monthly reports on the operational status of the 
plant.  
 



 

Final Scoping Report                                                                                                                                     Page 11 of 50 

Effluent Treatment from Abattoir and Rendering facility 
The existing WWTW can be upgraded to comply with future treatment capacity 
without the requirement for additional major civils or earthworks construction. The 
most important alteration would require increasing the aeration capacity from 180 
kWh towards 340 kWh and this will address the current and future Ammonia levels in 
the final water. Phosphate levels can be reduced to acceptable standard by 
implementing brine wastage reduction protocols inside the abattoir facility (this is 
purely a management issue and not treatment related). E. coli can be reduced to 
acceptable standard by implementation of UV and/or Chlorination of the final treated 
water. It should be noted that County Fair has implemented substantial water 
reduction protocols, and this has resulted in lower water consumption per bird, but 
also increased the pollution concentration in the wastewater. The current installed 
aeration capacity is at 180 kWh and is basically sufficient to remove 440 kgN/day. 
The facility would need to increase the aeration capacity to 340 kWh to remove 
1,120 kgN/day – which is what would be required for the 2,2 million birds/week 
slaughter volumes. The wastewater flow would then increase to an estimated 4,400 
m3/day and at same pollution concentration as the current situation. 
 

 
Figure 2 



 

Final Scoping Report                                                                                                                                     Page 12 of 50 

 
Figures 2 & 3 provides a summary of the proposed expansion to accommodate 
future flow of 4,400 m3/day from slaughtering 2,2 million birds/week.  
 
The expansion will not require additional civils or earthworks construction and 
comprises the following: 

 Additional 55 kWh aerator installed on the existing Oxidation Pond 

 Converting the Secondary Anaerobic Pond into a new Additional Oxidation Pond 
with installation of 2 x 55 kWh aeration units 

 The current aeration capacity of 180 kWh will remain unchanged 

 This will provide a total aeration capacity of 345 kWh and regarded as suitable. 
 
Note that the expected wastewater flow of 4,400 m3/day is not of concern, because 
the WWTW was originally designed to handle a hydraulic load of 5,500 m3/day. The 
wastewater has a higher pollution concentration, which can be addressed as 
mentioned above. 
 
Animal Matter Reduction Process 